
Journal NEWWA June 2020     59

THANK YOU!

NEWWA wishes to thank each and every member, company, and volunteer who have 
generously donated conference registration funds back to the association. You have truly 

made a difference in helping NEWWA continue to fill its mission. Thank you!

LIST OF DONORS AT TIME OF PUBLICATION

Ideal crop marks

$8,000+
Team EJP

$5,000+
Pennichuck

$2,000-$2,999
Ferguson Waterworks
Barbara Cook, PE - President, WSE
Ti-SALES

$1,000-$1,999
Anonymous
BAU/Hopkins
Comprehensive Environmental Inc.
CorrTech Inc.
Green Mountain Pipeline Services
Holland Company, Inc.
John Hoadley and Sons, Inc.
Kleinfelder
Marc Shaffer / Victaulic
Neptune Technology Group
Pare Corporation
Pure Technologies
Putnam Pipe Corp.
Stantec
Tata & Howard

$500-$999
Anonymous
Champlain Water District 
Corona Environmental Consulting
David F. Sullivan & Associates
Ed Quann, FRMA
Environmental Partners Group, Inc.

Fuss & O’Neill, Inc.
Innovyze
John Downey, MAWEA
Maher Services, Inc.
Mueller Company
Tony Lastowski
U.S. Pipe
Wright-Pierce

$100-$499
Anonymous
Aqua Solutions, Inc.
Aquarion Water Co
Aquilla & Neptun Enterprises, LLC
AutomaTech Inc.
Bedford MA Water Division
Bob Mack
Complete Control Services Inc.
Dan McGuire / Kamstrup Water Metering
Don Provencher
Dr. James Malley
Ecosystem Consulting Service, Inc.
Eric Muench / AECOM
GeoInsight
Harper Haines Fluid Control Inc.
Industrial Pump Sales & Service
King Gage Engineering
Larry Murphy
Lynnfield Water District
M.A. Selmon Company
Mark Lueders / Carl Lueders & Company
Master Leak Technologies, LLC
NH Water Works Association
Portsmouth Water and Fire District
R.H. White Construction Co., Inc.
Resilient Civil Engineering, P.C.
Rick Shriver/HARCO Fittings
Suez / Louis Iudiciani
Tighe & Bond
Underground Testing & Services
Underwood Engineers

Going the Extra Mile to Achieve and Maintain 
Compliance with the Stage II Disinfection 
By-Product Rule: A Comprehensive Case Study
By Stephen C. Olson, P.E.*

Received June 28, 2019

NEW ENGLAND WATER WORKS ASSOCIATION
ORGANIZED 1882

This Association, as a body, is not responsible for the statements or opinions of any individual.

VOL. CXXXIV  JUNE 2020 NO. 2

*President, H2Olson Engineering, Inc., P.O. Box 641, Green Harbor, MA 02041, (781) 588-6800, sco@h2olsonengineering.com

ABSTRACT
There are many water systems in New England which confidently and smoothly achieved 

compliance with the Stage II Disinfectants and Disinfection Byproducts Rule (DBPR) when it was 
promulgated. However, many water utilities with surface water supply sources have recently been 
struggling with compliance and experiencing elevated trihalomethane (THM) and haloacetic acid 
(HAA) distribution system sampling results. There are numerous factors which can contribute 
to increases in the formation of disinfection byproducts (DBPs) including: source water quality, 
treatment chemistry, distribution system operations, or other seasonal related phenomenon. 
Although each public water system has a unique set of source, treatment, distribution, and 
operational circumstances, there are many similarities and common experiences which can be 
useful for other water systems to consider and be aware of when assessing and evaluating their 
own compliance with the DBPR (McGuire, M.J., et. al., 2014). The purpose of this paper is to pres-
ent a case study involving a New England water system using chlorine for disinfection and their 
efforts to evaluate, achieve, and maintain compliance with the Stage II DBPR.

Introduction and Background
In order for the public water system which is 

the subject of this case study to remain anony-
mous, they will be referred to as Utility A. Since 
Utility A began sampling for the Stage II DBPR 
in the 4th Quarter of 2013, total trihalometh-
ane (TTHM) sampling results were above the 
Maximum Contaminant Level (MCL) of 80 µg/L 
at several Stage II sampling sites. A summary of 
locational running annual average (LRAA) THM 
results for Utility A’s five (5) Stage II sampling 
sites is presented in Figure 1. Since the first 
full annual period of 4 consecutive quarterly 
sampling events (3rd quarter of 2014), Utility A 

exceeded the LRAA THM limit of 80 µg/L in 6 of 
the first 7 quarters for at least one of their 5 Stage 
II sampling sites. As a result, Utility A commis-
sioned a study of disinfection by-products (DBPs), 
specifically THMs, to provide recommendations 
for the control and reduction of these regulated 
contaminants.

For water systems which use chlorine for dis-
infection, the formation of THMs fundamentally 
results from the reaction between natural organic 
matter (NOM) and chlorine. In most cases, once 
the reaction begins, there are generally five (5) 
primary factors which affect and impact the for-
mation of THMs, as generally described below:



60     Journal NEWWA June 2020

Compliance with the Stage II Disinfection By-Product Rule 

1. NOM – since NOM is one of the two key ingre-
dients to the formation of THMs, higher levels 
of NOM present in water will generally produce 
greater levels of THMs. However, some com-
ponents of NOM found in drinking water are 
more reactive than others (Barrett, S.E., et. al., 
2000). Therefore, one key to controlling the 
formation of THMs is to minimize the levels 
of reactive NOM, or THM precursor material, 
in the treated water prior to the addition of 
chlorine.

2. Chlorine – although an excellent disinfectant, 
chlorine will react with NOM to form THMs. 
Generally, with all other things being equal, 
higher concentrations of chlorine will result 
in greater levels of THMs being formed.

3. Time – the reaction between chlorine and 
NOM to form THMs takes time. Generally, with 
all other things being equal, THM levels will 
increase with increasing reaction time. The 
more time that chlorine has to react with NOM, 
the more THMs will be produced (as long as 
there is sufficient chlorine and NOM present).

4. pH – the reaction between chlorine and NOM 
is also affected by pH. Generally, with all other 
things being equal, THM levels are typically 
higher in water samples with greater pH levels.

5. Temperature – water temperature can affect 
the kinetics of the reaction between chlorine 
and NOM. Generally, with all other things being 
equal, THM levels will increase with increasing 

temperature. Distribution system THM levels 
are typically higher in warm summer months 
than in cold winter months.

Scope & Objectives
With a focus on the practical implications and 

fundamental impacts of THM formation in Utility 
A’s water system, this case study sought to iden-
tify the causes for elevated THM levels in the 
distribution system and make recommendations 
for their control and reduction. To assist in the 
development and completion of an appropriate 
scope of work, this study included the collection 
and review of existing available water quality 
information, operating records, and engineering 
reports, including a Water System Master Plan, a 
Pilot Treatability Study, facility Record Drawings, 
Operation & Maintenance Manuals and treat-
ment facility operation and maintenance reports.

The following discreet tasks were completed 
as part of this case study:
• An evaluation of existing source water quality, 

treatment and operations of Utility A’s two 
water treatment plants (WTP), referred to as 
WTP1 and WTP2.

• Completion of a bench scale ozone treatability 
study.

• Simulated distribution system (SDS) THM test-
ing to investigate the effects of water age, pH, 
source water blending and ozone on the for-
mation of THMs.



Journal NEWWA June 2020     61

 Stephen C. Olson, P.E.   

• Desk-top evaluation of the application of distri-
bution system flushing and water main looping 
to reduce water age.

• Desk-top evaluation of storage tank aeration 
for the removal of THMs.

• Hydraulic modeling to complete the following 
assessment of distribution system hydraulics:
❍ Water Aging Study – determination of the 

average water age for various water supply 
and storage scenarios at numerous distribu-
tion system locations, including Utility A’s 5 
Stage II DBP sampling sites.

❍ Source Blending Study – determination of the 
amount of water from each source present at 
various locations in the distribution system, 
including Utility A’s 5 Stage II DBP sampling sites.

Water System Description
Utility A’s water system consists of over 188 miles 

of distribution system piping, 6 pressure zones, 7 
water storage tanks, 6 booster pumping stations, 
6 pressure reducing stations, 2 water treatment 
facilities, and an emergency groundwater supply 
pump station. A summary of pertinent storage 
tank information is presented in Table 1. All of the 
water storage tanks except two (WTP1 Tank and 
Tank C) have passive mixing systems.

Table 1. Distribution System Storage.

Storage Tank
Reported 
Volume 

(MG)

Reported Overflow 
Elevation1 (USGS)

WTP1 Tank 0.64 149 ft

WTP2 Tank 1.0 155 ft

Tank A 2.4 374 ft

Tank B 0.4 374 ft

Tank C 5.0 80 ft

Tank D 0.275 190 ft

Tank E 0.37 299 ft

Tank elevations offset by a common factor for anonymity.

WTP1 was constructed in the late 1990s and has 
a reported hydraulic capacity of 4.0 MGD. The facil-
ity makes use of two (2) Advent package treatment 
units manufactured by Infilco-Degremont (IDI). 
Each package treatment unit consists of coagula-
tion, non-buoyant media up-flow clarification, and 
multi-media filtration, with a hydraulic capacity of 
2.0 MGD (each unit). The up-flow clarifiers have a 
design loading rate of 10 gallons per minute (gpm) 
per square foot (sf) and the multi-media filters have 
a design loading rate of 5 gpm/sf. Over the years 
several chemicals have been used for coagulation 

including: alum, aluminum chlorohydrate (ACH), 
and polymer. Sodium hypochlorite is used for dis-
infection, sodium hydroxide is used for pH adjust-
ment, sodium fluoride is used for fluoridation, and 
phosphate is used for corrosion control. Plans are 
currently underway to replace the up-flow clarifiers 
with dissolved air flotation (DAF).

WTP2 is a conventional water treatment facility 
with a reported hydraulic capacity of 12.5 million 
gallons per day (MGD) and treats water from a 
surface water reservoir. The physical/chemical 
treatment systems include: the use of alum for 
coagulation; rapid mixing; mechanical floccula-
tion; sedimentation; gravity mixed media filtration; 
chlorine for disinfection (the chlorine gas system is 
being converted to sodium hypochlorite); sodium 
hydroxide for pH adjustment; sodium fluoride for 
fluoridation; and phosphate for corrosion control.

Results and Findings 
Source Water Quality

A summary of pertinent source water quality 
information for Utility A’s two surface water sup-
plies is presented in Table 2. A review and evalua-
tion of the information included in Table 2 suggests 
that both of Utility A’s surface water supplies can 
be described as being of high quality, exhibiting low 
levels of turbidity, alkalinity, NOM, iron, and man-
ganese. However, the results of supplemental phy-
toplankton sampling not included herein indicate 
that both reservoirs are susceptible to episodes 
of algae blooms and other general phytoplankton 
phenomena. In addition, both reservoirs make 
use of diffused air circulation systems to maintain 
aerobic conditions in the vicinity of the intakes.

Table 2. Source Water Summary1.
Water Quality Parameter Average Range

Reservoir 1, WTP1

Temperature (oC) 14 2-30

pH (standard units) 6.8 6.2-7.7

Alkalinity (mg/L as CaCO3) 6.2 1-11

Turbidity (NTU) 0.9 0.2-2.4

TOC (mg/L) 3.5 0.7-5.7

Iron (mg/L) 0.1 ND-0.7

Manganese (mg/L) 0.03 ND-0.3

Reservoir 2, WTP2

Temperature (oC) 13.5 2-28

pH (standard units) 6.7 6.2-7.5

Alkalinity (mg/L as CaCO3) 5.4 3-8



62     Journal NEWWA June 2020

Compliance with the Stage II Disinfection By-Product Rule 

Water Quality Parameter Average Range

Turbidity (NTU) 1 0.4-3.1

TOC (mg/L) 3.3 1.1-5.3

Iron (mg/L) 0.2 ND-0.6

Manganese (mg/L) 0.016 ND-0.1
1Source water sampling completed by Utility A for 
the period 2011-2015.

In addition to their two surface water supply 
sources,Utility A has an existing groundwater sup-
ply well (Well #1), which is classified for emergency 

use. There is limited existing available water quality 
information for Well #1. The well facilities include 
a small concrete pump station and sodium hypo-
chlorite chemical feed system. Chlorine is manu-
ally fed and there are minimal automated controls. 
Well #1 has historically been used sparingly, typi-
cally between a few days and up to two weeks, 
at a withdrawal rate between 500 and 700 gpm.

Existing Treatment Performance
One means of examining the performance of a 

WTP for the removal of THM precursor material is 

30%

40%

50%

60%

70%

80%

90%

TO
C 

Re
m

ov
al

 (%
)

Figure 3
WTP TOC Removal Results: 2013 - 2015

 WTP1 % Removal WTP2 % Removal

0.00

0.50

1.00

1.50

2.00

2.50

TO
C 

(m
g/

L)

Figure 2
Treated Water TOC Results: 2013 - 2015

WTP1 WTP2

Table 2 (continued)



Journal NEWWA June 2020     63

 Stephen C. Olson, P.E.   

to review treated water total organic carbon (TOC) 
levels. Stage I of the DBPR includes minimum 
TOC removal requirements for surface water 
treatment facilities based on source water quality 
(TOC and alkalinity). For the average raw water 
alkalinity and TOC levels associated with WTP1 
and WTP2, both facilities must achieve a TOC 
removal of at least 35% (unless the finished water 
TOC < 2.0 mg/L or the raw water TOC < 2.0 mg/L). 
Treated water TOC levels for each WTP are pre-
sented graphically in Figure 2. The TOC removal 
levels achieved at both facilities are presented 
graphically in Figure 3. A review and evaluation of 
the treated water TOC information presented in 
Figures 2 and 3 indicates that the finished water 
TOC levels are typically lower and TOC removals 
are typically higher at WTP2, compared to WTP1. 
Although both WTPs achieve TOC removals well 
above the required 35% under the DDBR, the 
average TOC removals achieved at WTP2 are 
consistently greater than those achieved at WTP1. 
The average TOC removal for WTP2 is approxi-
mately 60%, resulting in an average finished 
water TOC level of approximately 1.0 mg/L. In 
comparison, the average TOC removal for WTP1 
is approximately 50%, with an average finished 
water TOC level of approximately 1.5 mg/L.

As previously discussed, Utility A is planning to 
retrofit WTP1 with DAF clarification. Discussions 
with the operations staff of WTP1 suggest that 
coagulant dosages are restricted based on the 
physical performance and limitations of the 

up-flow clarifiers. Although increasing the coagu-
lant dose could result in lower TOC levels at WTP1, 
the ability of the up-flow clarifiers to handle the 
additional solids loading is limited. DAF clarifiers 
have been shown to have the ability to handle 
much higher solids loads than up-flow clarifiers. 
Therefore, once WTP1 is retrofitted with DAF, and 
coagulant dosages are increased, it is expected 
that greater removals of TOC can be achieved, 
which could result in lower THM levels.

TOC is a gross measure of the amount or level 
of NOM in water. However, TOC levels alone do 
not indicate the reactiveness of the NOM present 
to form THMs when chlorine is added (Reckhow, 
D.A., 2019). One way to assess the relative reac-
tiveness of a water’s TOC is to complete a THM 
formation potential (THMFP) test. The protocol 
for a THMFP test is typically established to maxi-
mize the formation of THMs under a reaction time 
of seven days (7-day THMFP). For this case study, 
both 7-day and 14-day THMFP tests were com-
pleted for Utility A’s three source water supplies 
(Reservoir 1, Reservoir 2, and Well #1), including 
raw water, settled water, and filtered water from 
the treatment facilities. Water samples were col-
lected on October 6, 2015 and October 14, 2015. 
The test conditions for THMFP samples included 